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Tenaris

Tubes de Acero de México, S.A.
Km 433.7 Carr. México-Veracruz
Via Xalapa

{91697) Veracruz, Ver. México
{52) 229 989 1100 tel

(52) 229 989 1120 fax

CERTIFICADO DE PRUEBAS EN FABRICA Number/Ntimero

06034262

Page / Pagina:

1/7

Date/Dia:  09/10/2006

Customer/Clente:  PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order / Cliente Orden - item N° Customer s Reference / Relerencia del cliente Manufacturer's Works Order N° [ Confirmacién de Venta
092217/03

Manufacture Process I Procese de fabricacion. [Product Type / Tipe de producte, Surface / Supericie.

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specification / Mormas o especificaciones.

API S5L/ASTM Al06/ASME SA106/ASTM AS3

Steel Grade / Grado de acero.
B/X42 PSL1

Ends / Extremos.  PLATN END
LISO CORTE RECTO

Dimenslons / Dimenslones. Length / Longitud, Quantity / Cantidad. 46 Pcs/p=z Neminal Weight / Peso Nominal
33.40 X 4.50 M 6.00 / 6.50 MTS 3.21 RG/M
1.32 X 0.179 INCH 15.70 / 21.30 FT 2.17 LB/FT
l TENSTLE TEST / ENSAYOS DE TENSION |
Specimen condition Specimen dimensions Test Y. S, uTs. 1 vs
Condicidn de la probeta Dimensiones de la probeta temp Unit / Unidad Unit / Unidad ! Elongation
Heat N° Sample N°f  Ls Type Size Temp. JKG/MM2 KG/MM2 uTs Alargamiento
Colada N° § Muestra N* Tipo Ori Tamafio de
mm ensayo Required/Requeride Required / Requerido Required §% in 2 inches
TMin: [ TMin: Min % =
Thax: Thiax:
LMin: LMin; Max Ob
G LMax: Lilas: %
37490 §483396] B Rec | L | 33.40 X 4.50 TA 37.74 51.09 0.74 51.90
37490 §483397] B Rec| L | 33.40 X 4.50 . A 36.96 50.67 0.73 51.60
37490 §483398| B Rec | L | 33.40 X 4.50 TA 37.94 50.23 0.76 50.70
37491 |4833%0| B Rec| L | 33.40 x 4.50 TA 38.81 50.42 0.77 45.60
37491 §483391) B Rec| L 33.40 X 4.50 TA 36.77 50.25 0.73 51.30
37491 |483392| B Rec | L 33.40 X 4.50 TA 38.54 50.17 0.77 53.50
37491 |483393| B Rec | L | 33.40 ¥ 4.50 TA 37.27 50.32 0.74 52.20
37421 148339%¢§ B Rec | L | 33.40 X 4.50 TA 39.06 50.42 0.77 51.80
37491 }483395| B Rec | L | 33.40 X 4.50 TA 38.40 50.65 0.76 51.50
39277 |496273) B Rec | L | 33.40 X 4.50 TA 39.01 50.67 0.77 53.50
359277 |496279| B Rec| L | 33.40 x 4.50 TA 38.69 50.42 0.77 52.20
Thig is to certity that the products here in were d, sampled, tested, and/or insp d in with the and meats the in all respects. This cetil is issued by a ized system and it is valid with ic: signat On the ariginal certifi the green colored
Tenarls'is stamped. In case the owner of the ariginal certificate would release @ copy of it, he must attest s conformity to the original one, taking upon himset the responsibifity for any unlawlul or not sllowed use. Any ion andfor will be to the law.
This certiflcate is not 2 declaration of origin nor may A be used as a declaration of origin,
Este cocumenta cenilica gue las produsios descritos aqui fusron manufacturados, probados wio imspeccionados de acuerds con la especilicacion de referencia y wnwﬂwnm log. i requeri o, Este ifi 3€ emite i un sistema P ( ¥ &5 viiido con firma electronica.  En el certiticado onginal el logotipo
Tenaris (verde) estd impresa en la hoja. En casa de que el poseedar del cenificada entregue una tolocapia del mismo, deberd garantizar la conformidad con &l original, y se hace responsable por cualquier uso flegal o indebido. Cualguier alteracion yio talsificacion serd sujeta a la ley,
Este centificado no es, ni puede ser usada, como una deciaracisn de origen. | DICA 777 0410
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Tenaris

Tubos de Acero de México, S.A.
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México
(52) 229 989 1100 tel

(52) 229 989 1120 fax

CERTIFICADO DE PRUEBAS EN FABRICA

Number/Nimero Page / Pagina:

06034262 2/7
Date/Dia: O@\ 1 O\ MOO@

Custemer / Cliente:

PLESA ANAHUAC Y CIAS, S.A. DE C.V.

Customer's Order / Cliente Orden - itam N*

Custemer’s Reference / Referencia del clienta Manufacturer’s Works Order N° / Confirmacién de Venta

092217/03
Manufacture Process / Proceso de fabricacion, Product Type f Tipo de producto. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard er Specification / Normas o especificaciones
API SL/ASTM A106/ASME SA106/ASTM AS53

Steei Grade / Grado de acero.

B/X42 PSL1

Ends / Extremos. PLATN END
LISO CORTE RECTO

Cyl: Cylindrical / Cilindrica
T: Transverse / Transversal
Max: Maximum / Maximo

LMax: Longitudinal Maximum / Maximo Longitudinal

T.S.: Tubular Strip / Segmento Tubular

RT: Room T

P T

Obt: Obtained f Obtenido

TMin: Transverse Minimum / Minimo Transversal

Dimensions / Dimensiones. Length / Longitud. Quantity / Cantidad. 46 Mﬂ.m\u.uN Nominal Weight / Peso Nominal
33.40 X 4.50 MM 6.00 / 6.50 MTS 3.21 RG/M
1.32 X 0.179 INCH 19.70 / 21.30 FT 2.17 LB/FT
| TENSILE TEST / ENSAYOS DE TENSION ]
Specimen condition Specimen dimensions Test Y. 8. UT.s. Y.5.
Condicion de la probeta Dimensiones de la probeta temp Unit/ Unidad _ Unit/ Unidad f Elongation
HeatN® | SampleN°§ Ls Type Size Temp, JKG/MM2 KG/MM2 uTse Alargamiento
Colada N° § Muestra N* Tipo O Tamafio de
mm ensayo Required/Requerido Required / Requerido Required §% in 2 inchés
TMin: TMin: Bfin % =
Thax: TMax:
LMin: L Min: Max O,
“C LMax Liviax: %
39277 §496280] B Rec L 33.40 X 4.50 RT 38.31 50.67 0.76 51.60
Ls: Location of the ple/ Locali on de la B: Body / Cuerpo

U: Upset / Recalque

Ori: Orientation / Orientacién

EUL: Extension Under Load Method

Y.S.: Yield Strength / Fluencia

TMax: Transverse Maximum / Maximo Transversal

Aec: Rectangular / Rectangular

L: Longitudinal / Longitudinal

UTS: Ultimate tensile strength / Resistencia

LMin: Longitudinal Minimum / Minimo Longitudinal
Min: Minimum / Minimo

—_— e epTp ransversal

+ Este

This is to certify that the products o

hera in were

descritos aqui fueron
Tenaris (verde) estd impreso e la haja. En caso de qQuE &f pos:

Tenarls is stamped. In case the awner of the anginal cenificate would release a capy of #, he must an
This cerificate is not 2 declaration of rigin nar may it be used as a declaration of origin. .
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. Sampled, tested, and/ior i

in with the
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and meets the
test its conformity to the orginal ane, taking upen himselt the respansidiity far any uniawiul or not allowed use. Any al

de scuerdo con 1a especilicacion de relerenciz v satisface los
pla del mismo, deberd garantizar la conformidad con el ariginal, y £& hace responsable por cualguier usa ilegal o indehido. Cualquier alteracitn yio falsificacion sera sujsta a la ley.

qui in all respects. This isissued by a system and it s valid with &l

will be

On the original the trade-mark green colored
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Tenaris

Tubos de Acero de México, S.A.
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México
(52) 229 989 1100 tel

(52) 229 989 1120 fax

CERTIFICADO DE PRUEBAS EN FABRICA Number/Nimero Page / Pagina:

06034262 3/7
Date/Dia: 09/10/2006

Customer / Cliente:  PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order / Cliente Orden - ftem N° Customer’s Reference / Referencia del cliente Manufacturer's Works Qrder N° / Confirmacién de Venta
092217/03
Manutacture Process / Proceso de fabricacion. Product Type / Tipo de producto, Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Normas o especificaciones. Steel Grade / Grado de acero. Ends / Extremes, PLAIN END
API 5L/ASTM Al06/ASME SA106/ASTM AS53 B/X42 PSL1 LISO CORTE RECTO
Dimensions / Dimensiones. Length / Longitud, Quantity | Cantidad. 46 Pcs/pz Norinal Weight / Pesa Nominal
33.40 X 4.50 MM 6.00 / 6.50 MTS . : 3.21 Ke/M
1.32 X 0.179 INCH 19.70 / 21.30 FT : " 2.17 LB/FT
HARDNESS TEST / ENSAYOS DE DUREZA |
Superficial Hardness / Dureza superficial. | .
External/ Externa
Heat N* Sample Unit Uniciad: BHN
Colada N § Muestra N° Ls fReg Min: Reqg, Max:
Result /Resultado
37490 [483396 B 139
374390 1483397 B 139
37490 (483398 B 135
37491 [483390 B 141
37491 1483391 B 138
37491 |[483392 B T3,
37491 (483393 B 140
37491 (483394 B 140
37491 {483395 B 137
39277 |496273 B 143
39277 }496279 B 140
39277 [496280 B 141
Ls: Location of the sample / Localizacién de la muestra B : Body / Cuerpo U: Upset/ Recalque Req: Required / Requerido
Min: Minimum / Minimo Max: Maximum / Méximo
This is to certity that the products described Rere in were , sampled, tested, andfor inspected in accordance with the specification referanced and meels the requirements in all respects. This centificale is issued by & computerized system and it is valig with electronic signature, On fhe original certificate the trade-mark green colored

Tenaris' is stamped. In case the owner of the eriginal certilicats would release a capy of it, he must altest its canformity to the ariginal one. taking upos himsealt the responsibility for any unfawful or not aflowed use. Any aiteration and/or falsification will be subjected to the taw,

This certificate is not a declaration of arigin nar may it be used as a declaration of origin.

Este documertto certifica que los productos desceltas agui fueron manufaciurados, probados o inspeccionados de acuerde con la especificacion de referenca y satisface los correspondientes reguarimientos.  Este cerilicado se emite medianta un sistema compularizada y es vélido con firma electrdnica.  En el certificado origingl el logotipo

Tenaris (verde) estd impreso en fa hoja. En caso e que & poseedor del certificado entregue una fotocopia del mismo, deberd garantizar la conformidad con el origintl, y se hace responsable por cuaiquier use egal o indebido. Cualguier siteracién wio falsiicacion serd sujeta a fa lay.

Este centiicado no es, ni puede ser usado, como una declaracitn da origen. ﬂl}c‘lua




— Tubos de Acero de México, S.A.
— g Km 433.7 Carr. México-Veracruz
= Tenaris
(91697) Veracruz, Ver. México
(52) 229 989 1100 tel
(52) 229 989 1120 fax
CERTIFICADO DE PRUEBAS EN FABRICA Number/Numero Page / Pagina:
06034262 4/7
Date/Dia: - 09/10/2006
Customer/ Clients: PLESA ANAHUAC Y CIAS s S.A., DE C.V. Customer’s Order/ Cliente Orden - item N* Customer’s Reference / Referencia del cliante Manufacturer’s Works Order N° / Confirmacion de Venta
092217/03
Manufacture Process / Procesa de fabricacion. Product Type / Tipo de producto. Surface / Superficie
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Normas o especificagiones. Steel Grade [ Grado de acero. Ends [ Extemes. PLAIN END
API S5L/ASTM A106/ASME SA106/ASTM AS3 B/X42 PSL1 LISO CORTE RECTO
Dimensions / Dimensiones. Length / Longitud. Quantity / Cantidad. 46 Pcs/p=z . Nominal Weight / Peso Nominal
33.40 X 4.50 MM 6.00 / 6.50 MTS 3.21 RG/M
1.32 X 0.179 INCH 19.70 / 21.30 FPT ) - ) 2.17 LB/FT
TECHNOLOGICAL TEST / ENSAYOS TECNOLOGICOS |
Heat N* Sample N© Bend Test
Colada V" L Muestie N | EnsayodeCuvado ] _
37490 483396 [GOOD/BUENO
37490 483397 |GOOD/BUENO
37490 [483398 |GOOD/BUENO
37491 }483390 [GOOD/BUENO
37491 483391 |GOOD/BUENO
37491 (483392 |GOOD/BUENO
37491 [483393 |GOOD/BUENO
37491 1483394 |GOOD/BUENO
37491 }483395 |GOOD/BUENO
39277 [496273 |GOOD/BUENO
39277 (496279 |GOOD/BUENO
35277 496280 (GOOD/BUENO
This is to certify that 1ha products d il here in were sampled, tested, and/or inspected i ! with the ifi of erar: and meets the i in all respects. This ifi is-issued by a co i system and it is valid with el i si On the original i the trad = green colored
Tenasig'is stamped. |n case the owner of the ariginal cenificate wouid release a copy of it, he must attest its contormity 1o the original one, taking upan himself the respansibility for any unlawdul or not allowed use. Any ien andfor ion will be to the law,
This certificate is nat a declaration of origin nor may it be used as a daclaration o origin.
Este d certifica que los p descritos aaui fueron , probados yio i i @e acuerdo con la especificacion de referencia y salistace ios i imi Este it 32 emite medi un @ﬂmam ¥ s valida con lirma electrdnica.  En e certificada original &l logotipo
Tenaris (verde) estd impreso en la hoja. En caso de gue el posesdor del cerlificada entregue una folocopia del mismo, debera garantizar la confarmidad con el anginal, ¥ se hace responsable por cualy _._m.Q usc ilegal o indebide. Cualquier alteracian yio falsificacion serd sujeta a la ley. :
Este certiticado no es, ni puede ser usado, como una declaracién de arigen, _ DICA 777 040




Tubos de Acero de México, S.A.

g Km 433.7 Carr. México-Veracruz
m:mq_m Via Xalapa

(91697} Veracruz, Ver. México
(52) 229 989 1100 tel
(52) 229 989 1120 fax

CERTIFICADO DE PRUEBAS EN FABRICA Number/Nimero Page / Pagina:

06034262 5/7
Date/Dia: O@\ 1 O\ 2006

Customer / Cliente:  PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Ortier / Cliente Orden - ftem N° Customer’s Reference / Referencia del cliente [Manutacturer's Werks Order N° / Confirmacién de Verta
092217/03
Manufacture Process / Procese de fabricacién, Product Type / Tipo de producto. {Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
|Standard or Specification / Nermas o especificaciones, Steel Grade / Grado de acero. Ends / Extremos. PLAIN END
API 5L/ASTM Al06/ASME SA106/ASTM A53 B/X42 PSL1 LIS0O CORTE RECTO
Dimensions / Dimensiones. Length / Longitud, Quantity [ Cantidad. 46 Pcs/pz Nominal Weight / Peso Nominal
33.40 X 4.50 MM 6.00 / 6.50 MTS 3.21 RG/M
1.32 X 0.179 INCH 19.70 / 21.30 FT ) 2.17 LB/FT
CHEMICAL COMPOSITION / COMPOSICION QUIMICA.
. Composition, % / Composicion %
c Mn Si Cr Mo 5 P Ni v Cu Al Sn As Nb Ti
X 100 X 1000 X 10000
[Feat H Max
Colada Min
Sample N* [P Max
Muesira N© Min
37490 H 1z 107 28 3 2 E] 1s 26 1 48 27 4 3 1 2 16 1 27
483396 P 13 107 27 3 2 2.7 14 24 1 44 28 4 1 1 3 13 1 27
483397 P 13 106 27 3 2 2 i4 24 1 44 30 & 1 1 4 14 1 31
483398 P iz 105 29 3 2 1.5 14 25 1 46 28 5 2 1 4 13 1 29
37491 M 17 58 i8 & 3 2 11 60 v} 1z0 24 7 6 1 3 1l 3 70
463390 P iz 110 28 4 3 x [P [ B I 22 1 51 27 4 1 1 3 iz i 28
483391 B iz 111 28 4 3 s i | 13 21 1 50 27 4 1 i 3 iz 1 21
483392 e i3 108 Z8 4 3 L 13 22 1 51 23 4 2 1 3 13 1 27
483393 P, 12 110 28 4 2 1.3 14 22 i 49 26 3 1 1 3 11 1 23
483394 P 12 ice 29 4 3 1.4 13 21 1 50 24 4 1 1 4 11 ak 29
433385 P 12 108} I8 4 3 1.2 1z 21 1 50 22 4 2 1 3 12 1 29
39277 H 13 1086 24 3 2 1.5} 10 28 1 41 26 5 3 1 3 16 1 36
This is to cedily that the products ibed nere in were sampled, tested, andior i in dance with the spaci and meets the in al respects. This ceriicate is issued by a computenized system and i s valid with electronic signature. On fhe original cenfiicate the frade.mark green colored

Tenaris' is stamped, In case the owner of the arginal cerficale would release a copy of i, he must attest ite conformity to the original ane, taking upan himself the responsibility for any unlawful or not allowed use. Any aiteration andfor lalsification will be subjecied to the law.
This ceniticate is net a deciaration of arigin nor may it be used as a declaration of origin.

Este cedifica que los descritos aqui fueron prok ylo inspecci de ia flicacion de y satisface los i irni Este certificado se emite medlante un sisterma i ¥ €3 vitlido con firma electrénica, En ef certificade originat el logotipe
Tenarls (verde) estd impreso en la hoja. En caso de que e poseedar def cenfficade eniregue una lotocopia del mismo, deberd garantizar la corformidad con el osiginal, v se hace responsable par cuslguies uso ilagal o indebico. Cualyuier alteracion yo falsiicacidn serd sujsta a a tey,
Este certificado no es, ni puede ser usado, como una declaracidn de origen, _ DICA TT7 040




Tenaris

Tubos de Acero de México, S.A.
Km 433.7 Carr. México-Veracruz

Via Xalapa

{91697) Veracruz, Ver, México
(52) 229 989 1100 tel
(52) 229989 1120 fax

CERTIFICADO DE PRUEBAS EN FABRICA

Number/Nimero

06034262

Page / Pagina:

6/7

Date/Dia: 09/10/2006

(Customer / Cliente:

PLESA ANAHUAC Y CIAS, S.A. DE C.V.

Customer's Order / Cllerte Orden - ftem N°

Customer’s Reference / Referencia del cliente

Manufacturer's Works Order N° / Confirmacidn de Venta

092217/03
Manufacture Process / Proceso de faoricacion, Praduct Type / Tipo de producto. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specification / Mermas o especificaciones,
API 5L/ASTM Al106/ASME SA106/ASTM AS53

Steel Grade / Grado de acero.
B/X42 PSL1

Ends / Extremos. PLAIN END
LISO CORTE RECTO

Dimensions / Dimensiones.
33.40 X 4.50 MM
1.32 X 0.179 INCH

Length / Lengitud,
6.00 / 6.50 MTS
15.70 / 21.30 FT

Quantity / Cantidad. 46 Pcs/pz

Nominal Weight / Pesa Nominal
3.21 Re/M
2.17 LB/FT

CHEMICAL COMPOSITION

/ _COMPOSICION QUIMICA.

Compaosition, % \noiﬁ_nmm: <
c Mn | si cr | Mo | s P Ni vV | cu Al | sn | as | no | Ti § ca B N
X100 X 1000 X 10000

fImm_ H Max
Colada Min
Sample N¢ __u Max]
Muestra N° Min

496273 P 13 | 105 | 24 4 3 §1.3] 11 | 26 1 | &3 28 3 2 1 4 17 1 34

496279 P 13 | 105 | 24 3 3 J1.3] 11 | 28 1| 44 29 4 2 1 4 19 1 35

496280 P 13 | 105 | 24 3 3 f1.4a| 11| 20 1 46 28 5 2 1 4 15 1 34

P: Product / Producto

_ H: Heat / Colada

SUPPLEMENTARY INFORMATION /

INFORMACION SUPLEMENTARTIA

FABRICADO POR SIDERCA

VENTUALES MICROINCLUSIONES.

MATERIAL LIBRE DE CONTAMINACION DE MERCURIO. .
FABRICACION DE TUBO: LAMINADO EN CALIENTE Y SIN COSTURA.
CONTROL VISUAL Y DIMENSIONAL: SATISFACTORIO.

NO REPARADO POR SOLDADURA.

LA DUREZA CUMPLE CON LA NACE MR-01-75 (22 HRC Max.) .

LA PRACTICA DE AFINO EN EL HORNO - CUCHARA INCLUYE UNA INYECCION FINAL DE UNA VARILLA DE SILICIURO DE CALCIO PARA OBTENER UNA FORMA GLOBULAR DE E

This is to cenify that the products here in were

. sampled, 1ested, and/or i in with the

Tris certificate is not a declaration of arige nor may it be used as a declaration of origin.
Este d cerilica que los

descritos aqui fueron 3 WO iny

Este certificado no es, ni puede ser USECHY, GO una declaracion ge origen.

Tenaris' Is stamped. In case the owner of the original certificate would release a copy of it, he musl attest its oonformity to the original one, taking upon himseld the responsibility for any untawdul or not allowed use. Asy ahieration andlor fal

e acuerdo con fa especificacian de referencia y satigtace los i imi . Este

and meels the

in afl respects. This isissued by a

26 emite un sislema

ized system and it is valid with electionic signature. On the origingl centificate the trade-mark green colored
tion will be subjected 10 the faw.

y esvalido con firma electrdnica.  En el certificado original el logatipe
Tenaris (verde) estd impreso en i hoja, En caso de Gue &l poseador def ceniicado entregue una fotocopia del mismo, debers garantizar la conformidad con el eviginal, y se hace responsable por cualquier uso flegal o indebido. Cualguier alteracidn yio falsificacion serd sujeta a la ley

_ DICATT7 04 0
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Tenaris

Tubos de Acero de México, S.A.
Km 433.7 Carr. México-Veracruz
Wia Xalapa

(81697) Veracruz, Ver, México
(52) 229 989 1100 tel

{52) 229 989 1120 fax

CERTIFICADO DE PRUEBAS EN FABRICA

Number/Numero

06034262

Page / Pagina:

7/7

Date/Dia:  09/10/2006

Customer / Cliente:  PLESA AMAHUAC Y CIAS, S.A. DE C.V. Customer’s Order / Cliente Orden - item N° Customer’s Reference / Aeferencia del cliente

Marutacturer's Works Order N° / Confirmacidn de Venta

092217/03
Manufacture Process / Proceso de fabricacion Product Type / Tipo de producto. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specification / Mormas o especificaciones.
API S5L/ASTM Al06/ASME SA106/ASTM A53

Steel Grade [ Grado de acero.
B/¥X42 PSL1

Ends / Extremos. PLAIN END
LISO CORTE RECTO

Dimensions / Dimensiones.
33.40 X 4.50 MM
1.32 X 0.179 INCH

Length / Longitud.
6.00 / 6.50 MTS
19.70 / 21.30 FT

Quantity / Cantidad, 46 Pcs/pz

Nominal Weight / Peso Mominal
3.21 KG/M
2.17 LB/FT

TRATAMIENTO TERMICO: DIRECTO DE LAMINACION.
CONTROL NO DESTRUCTIVO TUBO (C.N.D. }): SATISFACTORIO.
METODO DE INSPECCION: E.M.I. "FULL LENGTH" LONG.

PRESION DE PRUEBA HIDRAULICA: 3000 PSI, 5 SEG.
TAMSA REF: 646559

(EXT.) NOTCH 12.5%.

SUPPLEMENTARY INFORMATION / INFORMACION SUPLEMENTARTA
EDICION DE LA NORMA : ASME SA 106/01. . . .
EDICION DE LA NORMA : ASME SA 53/01 Addendum 2003.
EDICION DE LA NORMA: API 5L, 43° Edition 2004.
EDICION DE LA NORMA: ASTM AS3/04a.
EDICION DE LA NORMA : ASTM Al06/04b.

TAMSA QUALITY

DEPARTMENT SIGNATURE

Quality System Certified
N® 110950

“ATION umm“.ﬁ. 3
CACION DE XIZLIDAD

This Is ta cerity that the products d ibed hers in were sampled, tested, andior in

with the and meets the requi
Tenaris' is stamped, In case the owner of the ariginal certificate would release a copy of i, he mus! attest its conformity to the original one, taking upon himself the respansibility for any unlawiul or not allowed use. Any
This certificate is not a declaration of origin nor may ft be used as 2 declaration of origin.

Este documento ceifica que los productos descritos aqul fueran

andlor will be subj d 1o the law.

srados

wia de acuerde con la especificacion de referencia ¥ satistace los corespondienias
Tenaris (verde) estd impreso en la hoja. En casa de que el poseadar del cedilicado entregue una fotocopia del mismo, deberd
Esta cenificads na s, ni puede ser usado, como una deciaracién de origen,

imientos. Este se emite

un sistema Aarizad

In all respects. This certificale is issued by a computerized System and it & valid with electronic signatura. On the oniginal cerificate the trade-mark green colored

¥ &5 vilido con fima electrénica.  En el centiticado original ef logotipa
gerantizar la conformidad con el onigina!, y se hace responsabila por cuglquier uso ilegal o indebido. Cualquier alteracion ylo falsificacién serd sujeta a la tey.
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